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Manufacturer Shenzhen Great Electronic Technology Co., Lid.
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Address of manufacturer 803, 8/F, Hongtao technology building, Area A of Longquan Science and

i) 5 7 il Technology Park, Tongsheng community and rich second stage, Dalang
Street, Longhua District, Shenzhen, China H E I 4 X IR 1E [F) 1k
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Factory Shenzhen Great Electronic Technology Co., Ltd.
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803, 8/F, Hongtao technology building, Area A of Longquan Science and
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Rechargeable Li-ion Cell

Al 70 FA B LGS

Name of Products
77 i A4 R
Model/type reference

oy 2 4088111

Trade Mark
PIAR
Tested according to i1 4f:

Recommendations on the TRANSPORT OF DANGEROUS GOODS, Manual of Test and Criteria, PART llI,
section 38.3 Lithium metal and lithium ion batteries, the sixth revised edition (ST/SG/AC.10/11/Rev.6).
e COT ek ttraimm @il ts, WIAbrETIY, =54, 38.3 & /EMEE 7 HbER, 5
ANBITHR (ST/SG/AC.10/11/Rev.6)

Tests performed IR H -

Test T.1: Altitude simulation X3 T.1: 5 B
Test T.2: Thermal Test R4 T.2: & E AL
Test T.3: Vibration &% T.3: #k3)

Test T.4: Shock X% T.4: il

Test Conclusion R4 4518

Test T.5: External short circuit 13 T.5: #ME%E &
Test T.6: Crush X% T.6: #i/E
Test T.8: Forced discharge % T.8: il i

The Rechargeable Li-ion Cell submitted by Shenzhen Emdoor Information Co., Ltd. is tested according
to the Recommendations on the TRANSPORT OF DANGEROUS GOODS, Manual of Test and Criteria,
PART lll, section 38.3 Lithium metal and lithium ion batteries, the sixth revised edition
(ST/SG/AC.10/11/Rev.6).

Test results: PASS

HR I TACTEAS B A IR~ FIHE 52 (AT 78 LA I 1 LS TR B A [ (R TR Beiz f il 45,k
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Reviewed by:
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Approved by:

Shenzhen NTEK Testing Technology Co., Ltd.

Tel: +86-755-6115 6588
http://www.ntek.org.cn

Fax: +86-755-6115 6599
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General product information & FH 7= i

fartls

Sk

Nominal Voltage

Rated Capacity

b L 3.7V o 5000mAh (18.5Wh)
Standard Charging Max. Continuous
Current 1000mA Charging Current 2500mA
P 78 L LR = F NNV
Limited Chargin
Voltage o 4.2V Cut-Off Voltage 3.0V
e oL B R AL
Standard Continuous Max. Continuous
Discharge Current 1000mA Discharge Current 2500mA
T Y T HE FEL BROKTBCE LR
Appearance Silvery and Prismatic Classification Small Lithium ion Cells
LN AR R eS| AN T LS
Size (TxWxL) 4.0%88.0%111.0mm
R
Date of receipt of test .
item 2018-10-10 Completion Date 2018-10-31
e H
Bl H

Remarks #-JE16H7:

Cells of A1#-A10# are fully charged at first cycle;

Cells of A11#-A15# at 50% of the design rated capacity at first cycle;

Cells of A16#-A25# are fully discharged at first cycle;

Cells of A26#-A35%# are fully discharged after 50 cycles;
Test environment condition: Room temperature: 15-25°C, Room humidity: 40-70%
LAY ATH-AT0# 4 15 RGN FUIRES 5

HLE AT#-A158 B IR 50% 78 HUIRES ;
LAY A16#-A25# K 1 G 56 2T RS :
L A26#-A35#K 50 /MIEH 5 56 4 I HUIRES s
IO A B 15-25°C, MIRi/E: 40-70%

Summaries of testing 4 %
Each cell type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the same

cells. Tests 6 and 8 are conducted using not otherwise tested cells.
B MR B Y N AT T A B T8I o FL A 0 ZH2 P AEAH 8] ) — 2 RS B E T IR TA R T.5. i T.6
ANT.8 WAL IR 53 Ak i g H s

In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M+-M,)/M;%100
N1 EAFTESR, ATHUT A
Dﬁi?ﬁ%(%):(M1-M2)/M1X1OO

Shenzhen NTEK Testing Technology Co., Ltd.
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599
http://www.ntek.org.cn
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Where M, is the mass before the test and M, is the mass after the test. When mass loss does not exceed

the values in Table below, it is considered as "no mass loss".

U My S AT AR o, Mo 106 PR B A R B B R AN R SR S U, N “ R REHRR”

Mass M of cell or battery Mass loss limit

B i L ) J Joi B4 % IRAE
M<1g 0.5%
1g<M<75¢g 0.2%
M>75g 0.1%

In tests T.1 to T.4, cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell after testing is not less than 90% of its voltage
immediately prior to this procedure.

HETAZTARRE , BOSAGHE B Tl ek, JoaiZRAeiE K, I BaM ks S itk )s
(I i R AN /N HAE AT X — B8 AT F K190 % «

Test equipments Al ¥ 4%

LNS-005 Battery test system it il % 4¢

LNS-006 Electronic balance H, ¥ K

LNS-007 Low pressure chamber %<& R4 46

LNS-068 Programmable Temperature Chamber #] f£ R {E IR 44
LNS-008 Vibration test system #Ez11R £ 4t

LNS-009 Hydraulic Hoist Vertical Shock System /% 3 B &2 4t
LNS-010 Short circuit tester %5 il {41

LNS-012 Explosion-proof chamber i tE4d

LNS-013 DC Source H.iji FJf

LNS-044 Digital multimeter %775 %

LNS-035 midi Logger ic.5%4%

LNS-014 Battery crush and acupuncture tester Fjth % 54T 5K I AL

Shenzhen NTEK Testing Technology Co., Ltd. Page 4 of 14
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Test Procedure iR FEF

Pretreatment
TAL 2]
A
Marking
FRIRFE i
A
y y y
Samples of A1#-A10# Samples of A11#-A15# Samples of A16#-A35#
ATH#-A108#FE ATH#-ATSHEE N A16#-35#FF
A
Altitude simulation
T EE ASLAD
\ 4
Thermal test
I P
\ 4 v A
Vibration Crush Forced discharge
&2 R SR 1T FE
y
Shock
i
A 4
External short circuit
MR
N A 4 A
A
Finished test
S8 R
Shenzhen NTEK Testing Technology Co., Ltd. Page 5 of 14
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 50 314 171
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Photos of sample #£ /& Fr

S E 71

ity BN Crm L

Shenzhen NTEK Testing Technology Co., Ltd. Page 6 of 14
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Test results it 45

Test T.1: Altitude simulation R T.1: FEEH

Report Ref. No./4#%%'5: S18100802903B

Test method ik /572
Cells are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20 + 5°C).
BRG FEES O 7R R 755 T B T11.6 kPafIR B3R fE (20£5°C) R A7 A 6/
Requirement Z:R
Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if the
open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to this
procedure.

OB TR TR TCRERATCE K, I HARA G F it A 58 5 T % i IS AN T AR AT IX —
BRIG T FL R 990% -
Test Data showed in table below lliX%#E L T %

Prior to test i3l | After test X% /5 Voltage after
Mass | test/ voltage
State of ,
s No. Mass Voltage Mass Voltage loss prior to test | Results
sam . _ - e
s | M| R | WE | RE | mE | RER | (%) 4R
[2]a} AN
(9) V) (9) V) K (%) | I JE R/
BRI HT
PASS
Al# 81.882 4176 81.882 4176 0.000 100.0 N
=
PASS
A2# 81.903 4175 81.903 4175 0.000 100.0 N
=
PASS
A3# 82.323 4.169 82.323 4.169 0.000 100.0 N
=
PASS
Ad# 81.589 4.181 81.589 4.181 0.000 100.0 o
=
Fully charged PASS
i A5# 81.666 4.155 81.666 4.155 0.000 100.0
at first cycle =
URATE PR HLAR PASS
PRI AR AG# 81.526 4177 81.526 4177 0.000 100.0
& L
PASS
AT# 81.923 4173 81.923 4173 0.000 100.0 o
=
PASS
A8# 81.973 4177 81.973 4177 0.000 100.0 N
=
PASS
A9# 81.923 4173 81.923 4173 0.000 100.0 o
=
PASS
A10# | 81.409 4.181 81.409 4.181 0.000 100.0 N
=
Notes I %:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WS, HOARBIR. KM R REBERFIARE K.
Shenzhen NTEK Testing Technology Co., Ltd. Page 7 of 14
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Room temperature 3355 Z: 22.8°C
Test T.2: Thermal test RIT.2: EEF ALK

Test method ik 77 ¥4
Cells are to be stored for at least six hours at a test temperature equal to 72 + 2°C, followed by storage for at
least six hours at a test temperature equal to -40 + 2°C. The maximum time interval between test temperature
extremes is 30 minutes. This procedure is to be repeated 10 times, after which all test cells are to be stored for
24 hours at ambient temperature (20 + 5°C).
F OO AR BRI P 25 T 72 + 2° CHI A R AP D6/, 56 TR IR IR 25 T-40 + 2°C I M T A7 A /06
NI o T A i 1K A U 2 R] PR 5 KT ] (B R 30738 o BB AR PP B EAT, FRSEM10IK, HeEd Bir A e H s 7
WELEIE (20+5°C) N A7J824 /M
Requirement 3k
Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if the
open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to this
procedure.

OB R TR TCRERATCE K, I HARA G A AE UG 5 T % f IS AN T AR REATIX —
IR L I90%

Test Data showed in table below MIEHE WL T %

Prior to test i3l | After test X% /5 Voltage after
Mass | test/ voltage
State of :
les No. Mass Voltage Mass Voltage loss prior to test | Results
sam .
s | S| | WE | RE | BE | RER | (%) 4
e ) (v) (@) (V) | R (%) | B
BRI HT
PASS
Al# 81.882 4.176 81.861 4.138 0.026 99.09 o
=
PASS
A2# 81.903 4175 81.887 4137 0.020 99.09 o
=
PASS
A3# 82.323 4.169 82.304 4.136 0.023 99.21 o
=
PASS
Ad# 81.589 4.181 81.561 4.138 0.034 98.97
Fully charged G
atfirst cycle AS# 81.666 4.155 81.649 4.133 0.021 99.47 PASS
KA IR ' ' ' ' ' ' %
A PASS
AG# 81.526 4177 81.504 4.138 0.027 99.07 sk
=
PASS
AT# 81.923 4173 81.904 4.133 0.023 99.04 o
=
PASS
A8# 81.973 4177 81.955 4.138 0.022 99.07 o
=
PASS
A9# 81.923 4173 81.904 4.132 0.023 99.02 o
=
Shenzhen NTEK Testing Technology Co., Ltd. Page 8 of 14
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 8 L1471
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PASS
afi

A10# | 81.409 4.181 81.392 4.138 0.021 98.97

Notes VEF%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MARSE, GRBHR. RIS, RIEAR. REERARE K.

Room temperature 156 E: 22.7°C

Test T.3: Vibration R¥T.3: #R3Y

Test method ik 75 i%

Cells are firmly secured to the platform of the vibration machine without distorting the cells in such a manner as
to faithfully transmit the vibration. The vibration is a sinusoidal waveform with a logarithmic sweep between 7
Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle is repeated 12 times for a total of 3 hours
for each of three mutually perpendicular mounting positions of the cell. One of the directions of vibration must
be perpendicular to the terminal face.

The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 g,, is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 g, occurs (approximately 50 Hz). A peak acceleration of 8 g, is then maintained
until the frequency is increased to 200 Hz.

EFE TR G A, AAGEREAA, IR AT SRR . RARR ESL Y, AR AE
7 HzM1200 Hz2 18], FEAIE]7 Hz, 1RPEIANS A 9157 4. 1K — RS B A0 =N HAH 3 EL Y H it 22 36 07 A 1)
— 7 M E T2, SIS/ o Ho — AR 7 ) 0 25 i ] 2
XPEAASTT I T HzIFaG, OR$F1 9ol K E,  ERIRIAF]18 Hz. SR/ HIRIE (R FF7E0.8mm (S ALF2
1.6mm) , FFRE AT B R s A B8 g (BRARLIN50 Hz) o B IR s B2 (R FF7E8 g, BB A1 %200
Hz,

Requirement ¥k

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if the
open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to this
procedure.

OB oMt JofiR. JemRMIcHE K, IF HARAN I SRS J5 T B8 B AN T HAEEATIX —
IR L I90%

Test Data showed in table below R ##E I~ %

Prior to test 3T | After test {5 /5 Voltage after
Mass | test/ voltage
State of i
samples No. Mass Voltage Mass Voltage loss prior to test | Results
oy | W R | WE | RE | mE | RER | (%) 4R
e ) (V) © (V) | K (%) | R
TRIE AT L
Fully ch d PASS
WY eharged a1 | 81.861 | 4138 | 81.861 | 4.138 | 0.000 100.0
at first cycle G
URAE IR HEAR PASS
BRI R A2# 81.887 4137 81.887 4137 0.000 100.0
e e
Shenzhen NTEK Testing Technology Co., Ltd. Page 9 of 14
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 %901 14 11
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PASS
A3# 82.304 4.136 82.304 4.136 0.000 100.0 g
(=)
PASS
Ad# 81.561 4.138 81.561 4.138 0.000 100.0 o
=
PASS
AS# 81.649 4.133 81.649 4133 0.000 100.0 o
=
PASS
AG# 81.504 4.138 81.504 4.138 0.000 100.0 o
=
PASS
AT# 81.904 4.133 81.904 4.133 0.000 100.0 pan
=
PASS
A8# 81.955 4.138 81.955 4.138 0.000 100.0 pan
=
PASS
A9# 81.904 4.132 81.904 4.132 0.000 100.0 pan
=
PASS
A10# | 91.392 4.138 91.392 4.138 0.000 100.0 o
=

Notes V%

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MRS, HOAREI. RS R RIRARE K.

Room temperature 3355 & : 22.6°C

Test T.4: Shock R4 T.4: M

Test method ik /7%

Cells are secured to the testing machine by means of a rigid mount which will support all mounting surfaces of
each test cell. Each cell is subjected to a half-sine shock of peak acceleration of 150 g, and pulse duration of 6
milliseconds. Each cell is subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.

IR FES T I S R SR AR i e B b SRS A 0 H S IR A 22 22 10 o A HL RS 204 SZ WA fin ek 52150
gn Ak LIRS [A]6 ms IR SR e o AFAS FEUENIAE = AN LA 3 LAY s 22 3605 AL 1R 7 [0 22532 = ks,
AR TT G2 =kmpdr, BEsz180md .

Requirement # kK

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if the
open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to this
procedure.

HUSAUG SR ol <. TofiiA. oRiZATeHEE K, I BAEMRLE A B0 5 T % o AN T AR T IX —
5 A LR 1990%

Test Data showed in table below it % L T %

State of Prior to test {3877 | After test K4 /5 Mass | Voltage after
samples No. Mass Voltage Mass Voltage loss test/ voltage | Results
FE Rk A ETAS) J H R J HE | FiEHt | prior to test i
(9) V) (9) W) K (%) (%)
Shenzhen NTEK Testing Technology Co., Ltd. Page 10 of 14
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 10700 K14 01
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I 5 HL/
PRI A L

PASS

A1# 81.861 4.138 81.861 4.138 0.000 100.0 N

=
PASS

A2# 81.887 4137 81.887 4.137 0.000 100.0 N

=
PASS

A3# 82.304 4.136 82.304 4.136 0.000 100.0 N

=
PASS

Ad# 81.561 4.138 81.561 4.138 0.000 100.0 ~

=
Fully charged PASS

i AS# 81.649 4133 81.649 4.133 0.000 100.0
at first cycle G
P PASS
HREHRER A6# 81.504 4138 81.504 4.138 0.000 100.0

& %
PASS

AT# 81.904 4133 81.904 4,133 0.000 100.0 ~

=
PASS
A8# 81.955 4.138 81.955 4.138 0.000 100.0 o

=
PASS

A9# 81.904 4132 81.904 4.132 0.000 100.0 ~

=
PASS

A10# 91.392 4.138 91.392 4.138 0.000 100.0 N

=

Notes EFf:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WS, HOARBIR. KM R REBERFIARE K.

Room temperature 3355 Z: 22.7°C

Test T.5: External short circuit R T.5: FPEBE K

Test method ik ¥4

Cells to be tested are heated for a period of time necessary to reach a homogeneous stabilized temperature of
57 + 4 °C, measured on the external case. This period of time depends on the size and design of the cell and is
assessed and documented. Then the battery at 57 + 4 °C is subjected to one short circuit condition with a total
external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell external case temperature has
returned to 57 + 4 °C.

The short circuit and cooling down phases are conducted at least at ambient temperature.

PRI S B S i e s — B ), A FI57 + 4 °CH L AN R IR B S E B 7557 £ 4 °C. iz Nk ]
BT 78 IR ) A R Tz R B RO BT, IR RN N BAPPAS A 3R BE ST IE W] . AR5 1% F S FEST + 4 °CH %%
PET A& — AR BTN T-0. 1 QI RLER 2 1F

2L A 2 B RS AN R TR IR [0 2257 + 4 °CJa FHRFF 2D 1/

2L KB BB HATAEST + 4 "CIRIMAEEIRIE T .

Shenzhen NTEK Testing Technology Co., Ltd. Page 11 of 14
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Requirement 3k
Cells meet this requirement if their external temperature does not exceed 170°C and there is no disassembly,
no rupture and no fire during the test and within six hours after the test.

AN FEREAEIE170°C, JF HAE KSR b Sl 56/ 0 W EMRAA . i, ol K.

Test data showed in table below JRXEE BT %

State of samples No. Maximum outer casing temperature Results
FEGARES I R R T =i B (°C) eSS
Al# 94.7 PASS

A2# 109.5 PASS
A3# 105.7 PASS
Ad# 111.8 PASS
Fully charged at first cycle A5# 96.9 PASS

T A HUIRES A6i# 99.0 PASS
AT# 108.2 PASS
A8# 103.9 PASS
A9# 100.1 PASS
A10# 107.2 PASS

op (o (o |op oy | o | o | o> | o> | o>
B i e s e R e s = S S

Notes HF%:

There is no disassembly, no rupture and no fire during the test and within six hours after test.
RLSZEI R AN SS 6 /NS AR . R, R K.

Room temperature 155 %: 21.2°C

Test T.6: Crush MIRAT.6: FFE

Test method ik 77 i%

A cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of approximately
1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three options below is
reached.

(a) The applied force reaches 13 kN + 0.78 kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed
by at least 50% of its original thickness, the pressure is released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

Each cell is to be subjected to one crush only. The test sample is observed for a further 6 h. The test is
conducted using cells that have not previously been subjected to other tests.

W HL R RTEAE P T ) B 1, 55 e 0 OB IN KR, 758 — M efl i b I K27 1.5 emis. $% R RFEEIELT,
HEIHILLL T =FE 2 —:

(a) JiE i 1 & IAE] 13 kN + 0.78 kN;

Shenzhen NTEK Testing Technology Co., Ltd. Page 12 of 14
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(b) FLOS R L R R B 22 100mV; B8R

(c) LS TR AR I TR A6 J5 1Y) 50% L E £ .

—HIKBERKE ) IR TR 100mV s 2, si G 2 A TKRRZ ) 50%, BIRTRRR IS /7.

AT ml A 2 e VO 20 N e B R TR ot s o 1 2Bl T s b, 50 N5 e 0 7 6 R P T2 TR o A T H s,
BY 73 2500 0 2 BT b A 7 1) b

AN BRI R — B R RS0 . R4k 2 6 /NI o REG Z0UAE FH 2 T A Al FE At e 1) Rt s ES AT
Requirement 3k

Cells meet this requirement if their external temperature does not exceed 170°C and there is no disassembly
and no fire during the test and within six hours after the test.

HIHDE AR AT 170°C, JF HAEBERIERE b Soalls a6 /N R, ol K.

Test data showed in table below i ¥#E L T 3%

State of samples No. Maximum outer casing temperature Results
FEmARZS I HL R T R =R (°C) 4

50% charged of the A# 23.4 PASS &%
design rated capacity A12# 24.1 PASS &%
at first cycle A13# 24.5 PASS &%

B RAEIS 50% 78 HAR A14# 23.8 PASS &%
& A15# 24.1 PASS %4

Notes ¥F%:

There is no disassembly, no rupture and no fire during the test and within six hours after test.
LSS PE A R RIS 6 /NI YR A R K.
Room temperature 3355 & : 22.1°C

Test T.8: Forced discharge % T.8: &I

Test method ik /7%

Each cell is forced discharged at ambient temperature by connecting it in series with a 12V D.C. power supply
at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

AN HUSAE BRI E N5 12V LI H HLIE AR BCZE R R H U A5 T 113 72 45 1 P T8 H FLA 9 2% 1 T Bl
RS R 0 = A N LS e =4 SN PN s N S/ A N 15 G I 525 = SR TSR Ay S i DI R s
(R0 2 B B LU IS W A6 O A CBRAL AD

Requirement %R

Cells meet this requirement if there is no disassembly and no fire during the test and within seven days after
the test.

HUSFE R AR P ARG J5 7 KA TEMA, ToilEX.

Shenzhen NTEK Testing Technology Co., Ltd. Page 13 of 14
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Test data showed in table below Mz L T 3%

Initial current HJ4E I (MA) oo | 2500MA
Supply voltage R4 L E(VAC) .cvcvvevevevceeceveeeeenent | 12VdC
Time interval IXZ& ] (8] (Minutes)..........c.cccccceeeeeeee s | 120 Minutes
State of samples No. Results
FERS s Y
A16# PASS &%
A17# PASS &%
A18# PASS &%
A19% PASS &%
Fully discharged at first cycle A20# PASS &%
BRI 58 2T IR A21# PASS &%
A22# PASS &%
A23# PASS &%
A24# PASS &%
A25# PASS &%
A26# PASS &%
A27# PASS &%
A28# PASS &%
A29# PASS &%
Fully discharged after fifty cycles A30# PASS &%
50 MEM G 7B HARAS A31# PASS &
A324# PASS &%
A33# PASS &%
A34# PASS &%
A35# PASS &%

Notes VEFf:

There is no disassembly and no fire during the test and within seven days after the test.
HUSTEMNA RIS 7 RN RIER, RE K.

Room temperature 155 %: 21.3°C

weeexEnd of Test Report Kl 5 g5 JR++rees

Shenzhen NTEK Testing Technology Co., Ltd. Page 14 of 14
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 #1400 K14 00
http://www.ntek.org.cn



Important
R

1. The test report is invalid without the Report Seal of NTEK and Paging seal of NTEK.
ARG BIA N FRE L F . fdE s L.

2. Nobody is allowed to photocopy or partly photocopy this test report without written
permission of NTEK.
REKNFFMEF R, AFE T AR E 1.

3. The test report is invalid without the signatures of Ratifier, Reviewer and Testing
engineer.
AAREBIAAEN . RN LTRSS TR

4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.
B ZHl. B B R ST AT R SRS B0

5. Objections to the test report must be submitted to NTEK within 15 days.
RS BAEAA F U, RTWER S Z HE15R A A AR .

6. The test report is valid for the tested samples only.
AR A AR it A7 28

7. The Chinese contents in this report are only for reference.
ARG P PN E IS

Shenzhen NTEK Testing Technology Co., Ltd.

CRINTT GRS I AR R A =]

Address: 1/F, Building C, Fenda Science Park, Sanwei Community, Xixiang Street, Bao’an District, Shenzhen
518126 P.R. China

Hihk: I EZX PG 2 = Hak R C # 1+

Tel H1f: +86-755-6115 6588 Fax f£H: +86-755-6115 6599

E-mail f45: Coco@ntek.org.cn Kevin@ntek.org.cn

Service complaint hotline % 7 #f i i%: +86-755-6115 6566

Service complaint e-mail % 7 JFHE4i: Complaint@ntek.org.cn

Website 1ik::  http://www.ntek.org.cn
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